Ваш браузер устарел. Рекомендуем обновить его до последней версии.

ООО "Торос" - промышленный холод России!

Запчасти, сервис и ремонт холодильного оборудования.

Запчасти к компрессорам в наличии и под заказ!

 

тел: +7(812)3184056   +7(904)6095405   Viber   WhatsApp
e-mail: storopov86@gmail.com  info@torosspb.ru

Запасные части к компрессорам Sabroe VMY436

List of parts for screw compressor VMY 436 MB & 436 B Mk2,5

Belonging drawings 0664-642

(all dimensions, unless otherwise stated, are given in mm)

Pos.

Designation

Number each compr.

Supply for

Weight Kg

Part no.

 

 

MB

B

 

 

 

2MB

rotor housing VMY 436 MB

1

 

 

 

 

2B

rotor housing VMY 436 B

 

1

 

 

 

3

guide bracket for regulating slide

1

1

2

 

 

4

socket cap screw M16 x 40

4

4

3

 

1413-432

6

conical pin 8 x 60

2

2

3

 

 

7MB

capacity regulating slide VMY 436 MB

1

 

2

 

 

7B

capacity regulating slide VMY 436 B

 

1

2

 

 

8

guide block

1

1

7

 

 

9

socket cap screw M 12 x 90

1

1

8

 

1413-400

13

discharge housing

1

1

2

 

 

14

suction housing

1

1

2

 

 

15

regulating cylinder

1

1

14

 

 

16

end cover at shaft end

1

1

 

 

 

21MB

male rotor VMY 436 MB

1

 

 

 

 

21B

male rotor VMY 436 B

 

1

 

 

 

22MB

female rotor VMY 436 MB

1

 

 

 

 

22B

female rotor VMY 436 B

 

1

 

 

 

26

main bearing busing

4

4

13-14

6.960

1515-006

30

cover for balance piston

1

1

14

 

 

31

adjusting washer

2

2

 

1.620

1526-034

32

intermediate ring (outer and inner)

2

2

 

5.540

1526-038

36

axial ball bearing eith retaining ring

4

4

 

3.440

3021-025

40

driving bushing at shaft seal

1

1

 

 

1521-003

41

bushing

1

1

16

 

1521-007

42

shaft seal cover

1

1

 

 

 

44

pointed screw M8 x 20

1

1

 

 

 

45

coupling part for piston rod

1

1

7-46

 

 

 

Pos.

Designation

Number each

compr.

MB           B

Supply for

Weight Kg

Part no.

46MB

piston rod VMY 436 MB

1

 

 

 

 

46B

piston rod VMY 436 B

 

1

7-48

 

 

48

piston

1

1

49

 

 

49

flange for piston

1

1

46

 

 

59

strainer complete with threaded plug

1

1

13

 

 

60

spring

6

6

32

 

 

61

cover for economizer

2

2

13

 

 

65

slottet nut for hook spanner KM 18

2

2

21-22

 

 

71

socket cap screw M16 x 35

 

2

27

 

1413-431

73

socket cap screw M12 x 25

6

6

42

 

1413-385

75

hexagon head screw M16 x 50

6

6

32

 

1424-259

76

hexagon head screw M16 x 45

9

9

30-61

 

 

78

stud bolt

4

4

49

 

 

79

nut M10

4

4

78

 

1432-064

80

stud bolt M16 x 60

72

72

13-14

 

1414-255

81

stud bolt M16 x 40

3

3

14

 

1414-250

84

nut M16

75

75

80-81

 

1432-067

85

socket cap screw M16 x 45

6

6

14-15

 

1413-433

93

washer

1

1

 

 

 

94

washer for rotor adjustment

6

6

32

 

1521-116

95

washer for rotor adjustment

6

6

32

 

1521-117

96

washer for rotor adjustment

8

8

32

 

1521-118

97

cylindrical pin M16 x 100

6

6

2-13

 

 

98

spring dowel

2

2

 

 

 

100

threaded pin M6 x 10

1

1

21

 

1413-231

101

spring dowel sleeve dia. 5 x 10

2

2

40-30

 

1446-007

102

spring dowel sleeve dia. 3 x 16

1

1

42

 

1446-016

110

o-ring dia. 557,6 x 7

3

3

2-16

 

1331-058

111

o-ring dia. 189,8, x 7

1

1

15

 

1331-051

112

o-ring dia. 171 x 3,5

1

1

29-30

 

1331-102

113

o-ring dia. 132,9 x 3,5

1

1

42

 

1331-093

118

o-ring dia. 142,4 x 3,5

1

1

 

 

1331-096

 

Pos.

Designation

Number each

compr.

MB           B

Supply for

Weight Kg

Part no.

119

o-ring dia. 50,4 x 3,5

2

2

 

 

1331-067

120

sealing ring for piston

1

1

48

 

1332-134

121

shaft seal 8B1 3 1/4”

1

1

21

 

1332-180

125

screwed connection DSVT-6LR

1

1

13

 

 

126

screwed connection DL6

2

2

32

 

 

127

steel pipe 6 x 1

2

2

126

 

 

129

screwed connection DL10

1

1

42

 

 

130

steel pipe 10 x 1

1

1

129

 

 

132

key 18 x 11 x 70

1

1

21

 

 

133

key 14 x 9 x 40

1

1

22

 

 

134

coupling for oil pump

1

1

22

 

1524-016

140

threaded plug 3/4”

3

3

2-15

 

 

141

threaded plug 1/4”

4

4

13-16

 

 

142

threaded plug 1/2”

2

2

2

 

 

144

threaded plug 1”

1

1

14

 

 

146

threaded plug M10 x 1

1

1

42

 

 

147

threaded plug

1

1

2

 

 

150

gasket dia. 18/14 x 1.5 AL

4

4

141

 

2356-302

151

gasket dia. 26/21 x 1.5 AL

2

2

142

 

2356-300

152

gasket dia. 39/33 x 1.5

2

2

144

 

2356-299

154

gasket dia. 32/27 x 1.5

3

3

140

 

2356-139

156

sealing ring ”turcon”

1

1

41

 

1332-110

160

gasket dia. 23/17 x 1,5

1

1

211

 

2356-301

170

threaded piece

1

1

7-46

 

 

171

flange for piston rod

1

1

7-46

 

 

172

slotted nut for hook-spanner M58 x 2

1

1

4-48

 

 

173

socket cap screw M12 x 35

4

4

7-171

 

1413-387

174

nut M30

1

1

170

 

 

208

guide ring

1

1

 

 

2132-090

211

threaded plug 3/8”

2

2

2

 

 

300

oil pump complete 220 l/min

1

1

 

 

1524-098

 

Pos.

Designation

Number each

compr.

MB           B

Supply for

Weight Kg

Part no.

301

pump housing

1

1

 

 

 

302

intermediate piece for pump

1

1

 

 

 

303

driven shaft for oil pump

1

1

 

 

 

304

driven shaft for oil pump

1

1

 

 

 

306

rotor set for oil pump

1

1

 

 

1524-107

310

slide bearing complete

4

4

 

 

1515-018

315

internal ring

4

4

 

 

 

316

locking ring

4

4

 

 

 

319

key

2

2

 

 

 

320

o-ring dia. 171,0 x 3.5

1

1

 

 

1331-102

321

o-ring dia. 97.7 x 5.3

1

1

 

 

1331-047

323

stud bolt

4

4

 

 

 

324

nut

4

4

 

 

 

325

conical

2

2

 

 

 

327

threaded plug 1”

1

1

 

 

 

405

housing for indicator

1

1

15

 

 

406

cover for indicator

1

1

15

 

 

407

excentric bushing

1

1

408

 

 

408

spindle for indicator

1

1

46

 

 

409

retaining ring

1

1

405

 

 

410

indicator disc

1

1

 

 

 

411

adhesive marking

1

1

410

 

 

412

glass for indicator

1

1

405

 

 

413

plug

4

4

 

 

 

415

valve block

1

1

 

 

 

417

threaded plug 3/4”

2

2

415

 

 

418

threaded plug M10 x 1

3

3

415

 

 

419

threaded plug 1/4”

2

2

417

 

 

420

screw for throttling

2

2

415

 

 

421

o-ring dia. 15.5 x 2.6

2

2

420

 

1331-015

422

gasket dia. 32/27 x 1.5 AL

2

2

417

 

2356-139

423

gasket dia. 19/14 x 1.5 AL

2

2

419

 

2356-124

 

Pos.

Designation

Number each

compr.

MB           B

Supply for

Weight Kg

Part no.

425

ball bearing

1

1

405

 

 

426

sealing ring for spindle

1

1

406

 

1332-160

427

circlip for bore 47 x 1.75

1

1

15-425

 

1437-153

428

circlip for shaft dia. 20 x 1.2

1

1

408

 

 

429

circlip for shaft dia. 16 x 1

1

1

408

 

 

432

o-ring dia. 37.6 x 3.5

1

1

406

 

1331-030

433

o-ring for indicator glass

1

1

412

 

 

434

o-ring dia. 20.2 x 3.5

1

1

415

 

1331-019

440

cylindrical pin dia. 6 x 14

1

1

46

 

 

441

socket cap screw M8 x 16 socket cap screw M6 x 45 socket cap screw M10 x 65

4

2

2

4

2

2

406

15-405

415

 

1413-355

1413-346

1413-383

442

443

445

hexagon head screw M6 x 12

2

2

409

 

 

446

pointed screw M6 x 12

5

5

407

 

 

447

socket cap screw M5 x 12

1

1

410

 

1413-328

449

washer dia. 6.4

1

1

447

 

 

 

Spare parts set for VMY 436 compressor

Matching drawing 0664-642 (All measurements, unless otherwise stated, are given in mm)

Pos.

Designation

Quantity

Part no.

 

Standard spare parts set, No. 1 complete

 

3084-105

110

O-ring dia. 557.6 x 7.0 -- Neoprene

3

1331-058

111

O-ring dia. 189,8 x 7.0 -- Neoprene

1

1331-051

112

O-ring dia. 171,0 x 3.5 -- Neoprene

2

1331-102

113

O-ring dia. 132,9 x 3.5 -- Neoprene

1

1331-093

115

O-ring dia. 145,4 x 7,0 -- Neoprene

1

1331-052

116

O-ring dia. 59,9 x 3,5 -- Neoprene

1

1331-070

118

O-ring dia. 50.4 x 3.5 -- Neoprene

2

1331-067

120

Sealing ring (Kopac)

1

1332-134

150

Gasket AL dia. 18/14 x 1,5

3

2356-302

151

Gasket AL dia. 26/21 x 1,5

1

2356-300

152

Gasket AL dia. 40,5/33 x 1,5

2

2356-144

154

Gasket AL dia. 32/27 x 1,5

3

2356-139

156

Sealing ring (Turcon)

1

1332-110

208

Guiding ring

1

2132-090

320

O-ring dia. 171,0 x 3,5

1

1331-102

321

O-ring dia. 132,9 x 3,5 (for H & M compressors only)

1

1331-093

321

O-ring dia. 97,8 x 5,3 (for B compressors only)

1

1331-047

421

O-ring dia. 15,5 x 2,6

2

1331-015

422

Gasket AL dia. 32/27 x 1,5

2

2356-139

423

Gasket AL dia. 18/14 x 1,5

2

2356-302

426

Sealing ring (Turcon variseal)

1

1332-160

432

O-ring dia. 37,7 x 3,5

1

1331-030

434

O-ring dia. 20,2 x 3,5

1

1331-019

 

Extended spare parts set, No. 2 for VMY MB & B

 

3084-064

 

Standard spare parts set, No. 1 complete

 

3084-105

26

Bearing bush

4

1515-006

35

Axial ball bearing w. retaining ring

4

3021-025

94

Adjustment disc for rotor alignment

6

1521-116

95

Adjustment disc for rotor alignment

6

1521-117

96

Adjustment disc for rotor alignment

8

1521-118

121

Shaft seal - 8B1 3 1/4”

1

1332-180

310

Bearing bush for pump

4

1515-018

Pos.

Designation

Quantity

Part no.

 

Certificate set of spare parts, No. 3 for VMY B

 

3084-107

 

Extended spare parts set, No. 2 for VMY B

 

3084-064

40

Driving ring for shaft seal

1

1521-003

80

Stud M16 x 60 DIN 939

5

1414-255

81/323

Stud M16 x 40 DIN 939

5

1414-250

101

Tension pin dia. 5 x 10

2

1446-007

102

Tension pin dia. 3 x 16

1

1446-016

106

Locking ring dia. 180 x 4,0 DIN 472

1

1437-172

134

Coupling for oil pump

1

1524-016

300

Oil pump complete

1

1524-098

 


По вопросам возможности поставки или наличия запчастей, специальных инструментов, возможности сервисного обслуживания или ремонта компрессора Sabroe обращайтесь по телефону в Санкт-Петербурге  +7(904)609-54-05 или по электронной почте info@torosspb.ru, storopov86@gmail.com


Винтовые компрессоры Sabroe

SAB 81    SAB 83   SAB 85   SAB 87    SAB 89   

SAB 110   SAB 120    SAB 128  

SAB 151    SAB 157    SAB 163    SAB 193 

SAB 202   SAB 233   SAB 283   

VMY 336    VMY 347    VMY 436

VMY 447    VMY 536

Поршневые компрессоры Sabroe

Sabroe SMC 104  Sabroe SMC 106  Sabroe SMC 108  Sabroe SMC 112  Sabroe SMC 116  

Sabroe TSMC 108  Sabroe TSMC 116

Каталоги запасных частей к винтовым компрессорам Sabroe:

SAB 81   SAB 83  SAB 85  SAB 87   SAB 89   

SAB 110   SAB 120   SAB 128  

SAB 151   SAB 157   SAB 163   SAB 193 

SAB 202   SAB 233   SAB 283   

VMY 336   VMY 347   VMY 436

VMY 447   VMY 536

Каталоги запасных частей к поршневым компрессорам Sabroe:

CMO 14-16-18, TCMO 18   SMC 104-106-108, TSMC 108

SMC 112-114-116, TSMC 116

CMO 24-26-28, TCMO 28   SMC 186-188, TSMC 188